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Antiretroviral Agents 2019  
 NRTI NNRTI PI 

abacavir (ABC) doravirine (DOR) atazanavir (ATV) 

didanosine (ddI) efavirenz (EFV) darunavir (DRV) 

emtricitabine (FTC) etravirine (ETR) fosamprenavir (FPV) 

lamivudine (3TC) nevirapine (NVP) indinavir (IDV) 

stavudine (d4T) rilpivirine (RPV) lopinavir/r (LPV/r) 

tenofovir (TDF) Fusion Inhibitor nelfinavir (NFV) 

tenofovir alafenamide (TAF) enfuvirtide (T20) ritonavir (RTV) 

zidovudine (ZDV) Integrase Inhibitors saquinavir (SQV) 

CCR5 Antagonists raltegravir (RAL) tipranavir (TPV) 

maraviroc (MVC) elvitegravir (EVG) 

Post-Attachment Inhibitors dolutegravir (DTG) 

ibalizumab (IBA) bictegravir (BIC) 



U.S. FDA Approval HIV Medicines 
 

www.aidsinfo.nih.gov (accessed September 13, 2019) 



DHHS Guidelines: Recommended Initial Regimens for 
Treatment-naïve Patients 

• 3TC may be substituted for FTC, or vice versa. ABC/3TC, TDF/3TC, TDF/FTC and TAF/FTC are available as coformulated, two-NRTI tablets, and they 

are also available as part of various STRs. Cost, access and availability of STR formulations are among the factors to consider when choosing 

between 3TC and FTC. 

• TAF and TDF are two forms of tenofovir approved by the FDA. TAF has fewer bone and kidney toxicities than TDF, while TDF is associated with 

lower lipid levels. Safety, cost and access are among the factors to consider when choosing between these drugs. 

Recommended Initial Regimen in Most Patients 

• BIC/TAF/FTC (AI) 
• DTG/ABC/3TC— if HLA-B*5701 negative (AI) 
• DTG + tenofovir/FTC (AI) 
• RAL + tenofovir/FTC (BI/BII) 

400 mg BID or  
1200 mg (2, 600-mg tablets) once daily 

 

2 NRTIs plus INSTI 

DHHS Guidelines. October 2018.  



Selecting INSTI Regimens for First-line Therapy: 
Special Considerations  

• Greater 5-year weight gain possible with INSTI-based vs PI-based or 
NNRTI-based first-line ART8 

Agent(s) Backbone STR? Use When CrCl 
Barrier to 
Resistance 

May Be Suboptimal for 
Patients With 

BIC1,2 FTC/TAF  ≥30 mL/min High 

DTG1,3-6 

ABC/3TC  ≥50 mL/min High 
High CVD risk, 

contraindicated with              
HLA-B*5701 positivity 

FTC/TAF 
TLD 

≥30 mL/min High 

FTC/TDF ≥50 mL/min* High Osteoporosis 

RAL1,5,6,7 
FTC/TAF ≥30 mL/min Low/moderate 

FTC/TDF ≥50 mL/min* Low/moderate Osteoporosis 

1. DHHS Guidelines. October 2018. 2. BIC/FTC/TAF PI. 3. DTG PI. 4. DTG/3TC/ABC PI. 5. FTC/TAF PI. 6. FTC/TDF PI. 7. RAL PI.                                                                                                                        
8. Lake JE, et al. International Comorbidities WS 2018. Abstract O24. 

*In patients with CrCl 30-49 mL/min, recommended dose adjustment from 1 tablet of FTC/TDF QD to q48h  



Greater Weight Gain and DTG-based ART 
• Adult treatment-naïve PLWH cohort  

• Changes in weight within 18 months 
of treatment initiation 

• PLWH on DTG gained 6.0 kg, 
compared to 2.6 kg for NNRTI                
(p <0.05) and 0.5 kg for EVG (p <0.05) 

• PLWH starting DTG also gained               
more weight compared to RAL                  
(3.4 kg) and PI (4.1 kg) 
 These differences were not statistically 

significant 

 

Bourgi K, et al. Clin Infect Dis 2019 May 17. pii: ciz407.  



Tsepamo: NTD Prevalence by ARV Exposure  
• As of March 2019, rate of NTDs with 

DTG at conception lower than 
initially signaled1,2 

• No significant difference in major 
external structural malformations 
with DTG vs non-DTG ART1,2 

• WHO released updated 
recommendations reconfirming use 
of DTG-based ART as preferred first-
line and second-line therapy3 

 

1. Zash R, et al. IAS 2019. Abstract MOAX0105LB. 2. Zash R, et al. N Engl J Med 2019 Jul 22. doi: 10.1056/NEJMoa1905230. 3. WHO ARV Policy Update. July 2019.  
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Outcome 
At Conception DTG in 

Pregnancy 
(n = 3840) 

HIV Negative 
(n = 89,372) 

DTG 
(n = 1683) 

Non-DTG 
(n = 14,792) 

EFV  
(n = 7959) 

NTDs per exposures, n/N 5/1683 15/14792 3/7959 1/3840 70/89372 

 Prevalence difference, % (95% CI) Reference 
0.20 

(0.01-0.59) 
0.26 

(0.07-0.66) 
0.27 

(0.06-0.67) 
0.22  

(0.05-0.62) 

NTDs per exposures since May 2018, n/N 1/1275 1/3492 0/2172  1/1028 9/23,315 



DHHS Guidelines: Recommended Initial Regimens for 
Treatment-naïve Patients 

• (DRV/c or DRV/r) + tenofovir/FTC (AI)  
• (ATV/c or ATV/r) + tenofovir/FTC (BI)  
• (DRV/c or DRV/r) + ABC/3TC —if                

HLA-B*5701 negative (BII) 

2 NRTIs plus boosted-PI 
boosted with ritonavir or cobicistat 

• DOR/TDF/3TC (BI) or DOR plus 
TAF/FTC (BIII)  

• EFV + TDF/FTC (BI for EFV 600 mg/ 
   TDF/FTC or EFV 600 mg/TDF/3TC,   
    BII for EFV 600 mg + TAF/FTC)  
• RPV/tenofovir/FTC (BI)—if HIV 

RNA <100,000 copies/mL and 
CD4 count >200 cells/mm3 

Recommended Initial Regimen in Certain Clinical Scenarios* 

2 NRTIs plus NNRTI 

• EVG/c/tenofovir/FTC (BI)  
• RAL + ABC/3TC—if HLA-B*5701 negative, 

HIV RNA <100,000 copies/mL (CII) 

2 NRTIs plus INSTI 

• DTG + 3TC (BI)  
• DRV/r + RAL BID (CI)—if HIV RNA 

<100,000 copies/mL and CD4 count 
>200 cells/mm3  

• DRV/r once daily + 3TC (CI) 

When ABC, TAF and TDF Cannot be 
Used or Are Not Optimal 

*These regimens are effective for initial therapy but have disadvantages including greater toxicity, 
higher pill burden, less supporting data from large comparative clinical trials or limitations for use in 
certain patient populations. 

DHHS Guidelines. October 2018.  



WHO 2019: Preferred and Alternative First-line ART Regimens 

Population  Preferred First-line Regimen Alternative First-line Regimen Special Circumstances 

Adults and 
adolescents  

TDF + 3TC (or FTC) + DTGa TDF + 3TC + EFV 400 mgb TDF + 3TC (or FTC) + EFV 600 mgb 

AZT + 3TC + EFV 600 mgb 

TDF + 3TC (or FTC) + PI/rb 

TDF + 3TC (or FTC) + RAL 

TAF + 3TC (or FTC) + DTG 

ABC + 3TC + DTG 

Children  ABC + 3TC + DTGd ABC + 3TC + LPV/r 
ABC + 3TC + RALe  

TAF + 3TC (or FTC) + DTGf 

ABC + 3TC + EFV (or NVP)  
AZT + 3TC + EFVg (or NVP)  
AZT + 3TC + LPV/r (or RAL) 

Neonates  AZT + 3TC + RALh AZT + 3TC + NVP  AZT + 3TC + LPV/ri 

aEffective contraception should be offered to adult women and adolescent girls of childbearing age or potential. DTG can be prescribed for adult women and adolescent girls of childbearing age or potential who wish to become 
pregnant or who are not otherwise using or accessing consistent and effective contraception if they have been fully informed of the potential increase in the risk of neural tube defects (at conception and until the end of the first 
trimester). If women identify pregnancy after the first trimester, DTG should be initiated or continued for the duration of the pregnancy. 
bEFV-based ART should not be used in settings with national estimates of pretreatment resistance to EFV of 10% or higher. DTG-based ART is preferred, and if DTG is unavailable, a boosted PI-based regimen should be used. The choice 
of PI/r depends on programmatic characteristics.  
cTAF may be considered for people with established osteoporosis and/or impaired kidney function.  
dFor age and weight groups with approved DTG dosing.  
eRAL should be used as an alternative regimen only if LPV/r solid formulations are not available.  
fFor age and weight groups with approved TAF dosing.  
gEFV should not be used for children younger than three years of age.  
hNeonates starting ART with an RAL-based regimen should transition to an LPV/r solid formulation as soon as possible.  
iLPV/r syrup or granules can be used if starting after two weeks of age. 

WHO ARV Policy Update. July 2019.  



ENCORE 1: TDF/FTC + EFV 400 mg Noninferior to 
TDF/FTC + EFV 600 mg in ART-naive Patients 

ART-naive patients aged  
>16 years, HIV RNA ≥1000 copies/mL, 

CD4 count 50-500 cells/mm3,  
CrCl ≥50 mL/min 

 (N = 630) 

TDF/FTC 300/200 mg+ EFV 400 mg* QD 
 (n = 321) 

Wk 48 
Primary endpoint  

TDF/FTC 300/200 mg + EFV 600 mg† QD 
 (n = 309) 

Wk 96 Stratified by clinical site, BL HIV RNA 
(> vs ≤100,000 copies/mL) 

*EFV 400 mg given as 2 x 200-mg pills + 1 placebo. 
†EFV 600 mg given as 3 x 200-mg pills. 

 EFV400 noninferior to EFV600 

 Proportion with HIV RNA <200 copies/mL  
with EFV400 vs EFV600 

‒ Wk 48 : 94.1% vs 92.2% (difference 1.85;  
95% CI -2.1 to 5.79) 

‒ Wk 96 : 90.0% vs 90.6% (difference -0.6;  
95% CI -5.2 to 4.0) 

Outcome, n (%) EFV400 EFV600 
Difference                  

(95% CI) 
P-value 

Study drug-
related AE 

118 
(36.8) 

146 
(47.2) 

-10.5%  
(-18.2 to -2.8) 

0.01 

Discontinued 
due to drug-
related AE 

 6 (1.9) 18 (5.8) -3.96  
(-6.96 to -0.95) 

0.01 

AEs Definitely/Probably Related to Study Drug 

ENCORE1 Study Group. Lancet 2014;383:1474-82. ENCORE1 Study Group. Lancet Infect Dis 2015;15:793-802.  



WHO 2019: Preferred and Alternative First-line ART Regimens 

WHO ARV Policy Update. July 2019.  

• aEffective contraception should be offered to adult women and 
adolescent girls of childbearing age or potential. DTG can be prescribed 
for adult women and adolescent girls of childbearing age or potential who 
wish to become pregnant or who are not otherwise using or accessing 
consistent and effective contraception if they have been fully informed of 
the potential increase in the risk of neural tube defects (at conception 
and until the end of the first trimester). If women identify pregnancy 
after the first trimester, DTG should be initiated or continued for the 
duration of the pregnancy. 

• bEFV-based ART should not be used in settings with national estimates of 
pretreatment resistance to EFV of 10% or higher. DTG-based ART is 
preferred, and if DTG is unavailable, a boosted PI-based regimen should 
be used. The choice of PI/r depends on programmatic characteristics.  



What’s New in  
HIV Guidelines 2019? 

Thai Guidelines (draft) 



ค าแนะน าที่ส  าคญั 

• เร่ิมการรกัษาดว้ยยาตา้นเอชไอวท่ีีทุกจ านวน CD4  

• การรกัษาผูติ้ดเชื้ อเอชไอวท่ีีมี CD4 สูง มีประโยชน์ในการลดโรคท่ีเป็น serious 
AIDS-related และ non-serious AIDS-related มากกวา่กลุ่มผูป่้วยท่ีรอ
จนจ านวน CD4 ต า่ลง โดยเฉพาะการลดลงของการป่วยเป็นวณัโรค Kaposi 
sarcoma และ malignant lymphoma  

• การรกัษายงัป้องกนัการแพร่กระจายเชื้ อทางเพศสมัพนัธ ์                           
(undetectable = untransmittable) 

แนวทางการตรวจรกัษาและป้องกนัการติดเชื้ อเอชไอวี ประเทศไทย ปี 2562 (ร่าง) 



สูตรยาตา้นเอชไอวีที่แนะน าปีพ.ศ. 2560 

 
 
NRTI backbone 

+ 

ยาตว้ท่ี 2 หรือ 3 

 
ในกรณีท่ีไมส่ามารถ

รบัประทาน NNRTIs ได ้

ยาตวัท่ีสามอ่ืนๆ 

แนะน ำ แนะน ำ แนะน ำ 

TDF/FTC* EFV or RPV 
 

LPV/r 

หรือ  
TDF + 3TC* 

ATV/r 
หรือทำงเลือก หรือ  

หรือทำงเลือก 

ABC + 3TC  
AZT + 3TC 

NVP 
RAL หรือ 

EVG/c/TDF/FTC หรือ 

DTG 

*ควรใชย้ารวมเม็ดเป็นส าคญั จะดีกวา่การใชย้าแยกเม็ด 

แนวทางการตรวจรกัษาและป้องกนัการติดเชื้ อเอชไอวี ประเทศไทย ปี 2560 



สูตรยาตา้นเอชไอวีที่แนะน าปีพ.ศ. 2562 

 
Backbone 

+ 

ยาตวัท่ีสาม 

แนะน ำ แนะน ำ 

TXF/XTC 

DTG หรือ EFV หรือ RPV 
หรือทำงเลือก 

ABC + 3TC  
AZT + 3TC 

TXF; TDF หรือ TAF, XTC; 3TC หรือ FTC 

ควรใชย้ารวมเม็ด 

แนวทางการตรวจรกัษาและป้องกนัการติดเชื้ อเอชไอวี ประเทศไทย ปี 2562 (ร่าง) 



การเริ่มยาตา้นเอชไอวี 

ลกัษณะของผูต้ดิเช้ือเอชไอวี ค าแนะน า 

ค าแนะน าในการใช ้DTG ในหญิง

วยัเจริญพนัธุ ์

หญิงวยัเจริญพนัธุท่ี์ใช ้DTG ควรใชว้ิธีการคุมก าเนิดท่ีมีประสิทธิภาพ 

เน่ืองจากยงัมีขอ้มูลการเกิด neural tube defect ในหญิงท่ีใช ้DTG  

ผูท่ี้ไดร้บั TDF ควรปรบัลดขนาดยาเมื่อ CrCl <60 มล./นาที 

ถา้ไมส่ามารถเร่ิมยาตา้นเอชไอวี

ตามสูตรท่ีแนะน าสูตรแรกได ้

เน่ืองจากมีขอ้หา้มหรือทน TDF 

ไมไ่ด ้ 

ใหพ้ิจารณา NRTIs ทางเลือกคือ ABC + 3TC หรือ AZT + 3TC โดยสูตรท่ีมี 

ABC ควรพิจารณาใหผู้ท่ี้กอ่นเร่ิมการรกัษามีระดบั VL <100,000 

copies/mL (ยกเวน้ใหร้่วมกบั DTG) 

แนวทางการตรวจรกัษาและป้องกนัการติดเชื้ อเอชไอวี ประเทศไทย ปี 2562 (ร่าง) 



การเริ่มยาตา้นเอชไอวี 

ลกัษณะของผูต้ดิเช้ือเอชไอวี ค าแนะน า 

ถา้มีผลขา้งเคียงทางระบบ

ประสาทจาก EFV 

ใหพ้ิจารณายาทางเลือก ไดแ้ก่ 

• ลดขนาด EFV จาก 600 มก./วนั เป็น 400 มก./วนั (ไมส่ามารถใช ้EFV 

400 มก. ในหญิงตั้งครรภ)์ 

• เปล่ียนเป็น NNRTIs อ่ืน ไดแ้ก่ RPV 

การเร่ิม RPV เป็นยาสูตรแรก • ควรตรวจปริมาณ HIV VL กอ่นเร่ิม RPV ถา้ VL >500,000 copies/mL 

ไมค่วรใชเ้น่ืองจากจะมีความเส่ียงต่อการเกิดการรกัษาลม้เหลว 

• ถา้ไมส่ามารถตรวจ HIV VL กอ่นเร่ิม RPV ได ้อาจพิจารณาใชใ้นผูท่ี้มี   

CD4 count >350 cells/mm3 

แนวทางการตรวจรกัษาและป้องกนัการติดเชื้ อเอชไอวี ประเทศไทย ปี 2562 (ร่าง) 



• การเร่ิมยาตา้นเอชไอวีควรเร่ิมเมื่อผูติ้ดเช้ือพรอ้ม ในกรณีท่ีสถานบริการมีความพรอ้มและแพทย์
ผูท้ าการรกัษาพิจารณาแลว้ อาจสามารถเร่ิมเร็ว (rapid ART หรือ same-day ART) ใน
ผูป่้วยท่ีการตรวจคดักรองเบ้ืองตน้ไม่พบวา่มีหลกัฐานของโรคติดเช้ือฉวยโอกาส 

• ผูท่ี้ได ้TDF ควรติดตามการท างานของไต โดยติดตาม eGFR ทุก 6 เดือนและ UA ปีละ 1 ครั้ง 
แต่ผูท่ี้มีความเส่ียงสงูเช่น อายุมาก เป็นเบาหวาน มีความดนัโลหิตสูง หรือไดร้บัยาท่ีมีผลต่อไต

เช่น NSIADs ระยะยาว แนะน าใหค้ดักรอง UA ทุก 6 เดือน  

• กรณีท่ี HIV VL อยูใ่นระดบั undetectable หลงัจากกินยาตา้นเอชไอวีนานติดต่อกนัอยา่ง
น้อย 2 ปี ไม่จ าเป็นตอ้งตรวจ CD4 

• ในผูท่ี้รบัยาตา้นเอชไอวีแลว้มีอาการคงท่ี มี adherence ท่ีดี ไม่จ าเป็นตอ้งนัดบ่อย แนะน าให้

ติดตามทุก 3-6 เดือน 

 

 

ค าแนะน าที่ส  าคญั 

แนวทางการตรวจรกัษาและป้องกนัการติดเชื้ อเอชไอวี ประเทศไทย ปี 2562 (ร่าง) 



Switching Regimens 
• การเปล่ียนสูตรยาในผูติ้ดเชื้ อเอชไอวท่ีีไดร้บัการรกัษาจนมีระดบัไวรสัต า่จนตรวจพบ 
เป็นเวลาต่อเน่ืองอยา่งน้อย 6 เดือน 

• ขอ้บ่งชี้ ของการเปล่ียนสูตรยา 
เกิดภาวะขา้งเคียงจากยา 

ป้องกนัการเกิดผลขา้งเคียงระยะยาว 

Drug-drug interaction 

กรณีตั้งครรภห์รือวางแผนท่ีจะมีบุตร  

เพ่ือใหกิ้นยาไดง้่ายขึ้ นเช่น จากสตูรยาท่ีมีหลายเม็ด หรือสูตรยาท่ีกินหลายครั้งต่อวนั  

  



How to Switch the Regimen 
• ควรมีผลการตรวจระดบัไวรสัภายใน 6 เดือน และมีการกินยาต่อเน่ืองอยา่งสม า่เสมอ 

• ควรทบทวนประวติัการรกัษาในอดีต ผลขา้งเคียงของยา การด้ือยาและผลการตรวจยนีด้ือยา
ในอดีต 

• ผูป่้วยมีประวติัการรกัษาลม้เหลวมาก่อน การเลือกสูตรยาใหม่ควรท าดว้ยความระมดัระวงั 
และหลีกเล่ียงการเปล่ียนสูตรยาไปเป็นสูตรท่ีมีจ านวนยาตา้นเอชไอวีท่ีมีประสิทธิภาพในการ

กดไวรสันอ้ยกวา่ พิจารณาจากการด้ือยาและผลการตรวจยนีด้ือยาในอดีต  

• ควรทบทวนผลขา้งเคียงและ drug-drug interaction ก่อนท่ีจะเร่ิมสูตรยาใหม่ 

• ผูท่ี้มีการติดเช้ือไวรสัตบัอกัเสบบีร่วมดว้ย ควรเปล่ียนสูตรยาดว้ยความระมดัระวงั หาก
จ าเป็นตอ้งมีการหยุดยา TDF, TAF, FTC หรือ 3TC ผูติ้ดเช้ือควรไดร้บัยาอ่ืนท่ีมีผลในการ
กดไวรสัตบัอกัเสบบีแทนยาเดิม หรือปรึกษาผูเ้ช่ียวชาญ  

แนวทางการตรวจรกัษาและป้องกนัการติดเชื้ อเอชไอวี ประเทศไทย ปี 2562 (ร่าง) 



Choices of ART In Drug Resistant HIV 
ยาสูตรแรก  Mutation ท่ีคาดว่าน่าจะเกิดข้ึน ยาสูตรที่ 2 ที่แนะน า 

DTG + NRTIs NRTI-associated mutation • Boosted PI + DTG หรือ  

• NRTIs ท่ียงัใชไ้ด ้+ DTG 

NNRTIs + NRTIs • NNRTIs-associated mutation + M184V 
+ NRTIs-associated mutation 

• กรณีท่ีใช ้RPV อาจตรวจพบ E138K + M184V 

+ NRTIs-associated mutation 

• กรณีใช ้AZT เป็นยาสูตรแรก พิจารณาใช ้

TDF + 3TC (FTC) + boosted PIs  

• กรณีใช ้TDF เป็นยาสูตรแรก พิจารณาใช ้

AZT + 3TC (FTC) + boosted PIs  
• Boosted PIs + DTG 
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Choices of ART In Drug Resistant HIV 
ยาสูตรแรก  Mutation ท่ีคาดว่าน่าจะเกิดข้ึน ยาสูตรที่ 2 ที่แนะน า 

Boosted PIs + NRTIs M184V โดยไมพ่บ PIs resistance 

mutation 

• ดูเร่ือง adherence และ/หรือ ปัญหา drug 

interaction 

• ใชย้าสูตรเดิมร่วมกบัเน้นเร่ือง adherence 

• เปล่ียนสูตรยาเป็นสูตรท่ีมีผลขา้งเคียงนอ้ย   
เพื่อเพิ่ม adherence 

M184V + NRTIs mutation โดยไมพ่บ 

PIs resistance mutation 

• กรณีใช ้AZT เป็นยาสูตรแรก พิจารณาใช ้TDF 

+ 3TC (FTC) + boosted PIs หรือ DTG 

• กรณีใช ้TDF เป็นยาสูตรแรก พิจารณาใช ้AZT 

+ 3TC (FTC) + boosted PIs หรือ DTG 

????? 

M184V + PIs resistance mutation 

 

• เลือกสูตรยาโดยใชผ้ลการตรวจ genotypic 

resistance หรือ 

• พิจารณาปรึกษาผูเ้ช่ียวชาญเพื่อปรบัสูตรยา  

แนวทางการตรวจรกัษาและป้องกนัการติดเชื้ อเอชไอวี ประเทศไทย ปี 2562 (ร่าง) 



 


